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Cranab’ Base housing

Cranab SC70/SC85 0413 802310

*

7,11, 12
# 13,14, 18, 22




Cranab’

Base housing

Cranab SC70/ SC85 0413 802310
Pos Qty Part No. Description Class Note
1 1 4652187 Housing
2 1 4654053 *Bushing
3 1 9602852 *Bearing SKF 24028CC
4 1 4572831 *Spacer
5 1 9602810 *Retainer ring SgH 210
6 2 4641046 +Glide pad
8 4 9601244 Tubular pin 54x14
9 2 4576705 Piston
10 4 949445 Bolt MC6S 16 60 *12.9 OBH
11 4 61450167 Flat gasket
15 4 4551711 Flange
16 24 4879527 Bolt MC6S 12 50 *12.9 OBH
17 24 955897 Washer BRB 13,0X24 X2
19 4 4551737 Lock ring
20 1 9602801 Retainer ring SgA 140
21 1 4657971 Cover
23 8 955271 Bolt M6S 6 16 8.8
24 1 9988165 Plug R 3/8"
25 1 9988181 Plug R 3/4"
26 2 4899861 Lubricating nipple
27 1 1000066 Filter plug
28 1 4879438 Sight glass
* 1 1525120 Seal kit



c ra na b® Slewing system 360°

Cranab SC70/SC85 0413 802410




Cranab’

Slewing system 360°

Cranab SC70/ SC85 0413 802410
Pos Qty PartNo. Description Class Note
1 2 4652113 Rack

2 4 4658936 Cylinder



c ra na b® Slewing system 220°

Cranab SC70/SC85 0413 802411




Cranab’

Slewing system 220°

Cranab SC70/ SC85 0413 802411
Pos Qty PartNo. Description Class Note
1 2 4691286 Rack

2 2 4691270 Cylinder



Hydraulic lines 220°

Cranab’

Cran

802512

0413

ab SC70/SC85




Cranab’

Hydraulic lines 220°

Cranab SC70/ SC85 0413 802512
Pos Qty Part No. Description Class Note

1 4 9604227 Elbow adaptor R 3/8"-UNF 3/4"

2 2 9610221 T- fitting UNF 3/4"

3 4 4670621 Hose c-c 570 mm

4 2 9610174 Transition fitting BSP 1/2"-UNF 3/4"



Hydraulic lines 360°/410°

Cranab’

Cranab SC70/SC85 0413 802510




Hydraulic lines 360°/410°

Cranab’

Cranab SC70/ SC85 0413 802510
Pos Qty Part No. Description Class Note

1 4 9604227 Elbow adaptor R 3/8"-UNF 3/4"

2 2 9610221 T- fitting UNF 3/4"

3 4 4671961 Hose c-c 720 mm

4 2 9610108 Hexagon nipple



Crane Pillar 830

Cranab’

000000000000000000000000




Cranab’

Crane Pillar 830

Cranab SC70/ SC85 0413 804101
Pos Qty Part No. Description Class Note

1 1 4691271 Crane Pillar 830 mm

2 2 4879628 *Bushing WB802 7580

3 1 4899861 sLubricating nipple

4 1 9610159 *Plug

5 1 4656935 Pivot pin

6 1 9602208 Screw M6SF M10 x 25

7 1 9602224 Nut KM 14



Main boom CRF 5 SL

Cranab’

Cranab SC70 0413 806115




Cranab’

Main boom CRF 5 SL

Cranab SC70 0413 806115
Pos Qty Part No. Description Class Note
1 1 4692152 Main boom
2 2 9602135 *Bushing WB 802 WF 6540
3 1 489861 *Grease nipple AHKR 1/8
4 1 4655090 Link
5 4 9602135 *Bushing WB 802 WF 6540
6 3 489861 *Grease nipple AHKR 1/8
7 2 4655436 Link
8 7 9610053 Screw MC6S M12x16
9 1 4690882 Pivot pin
10 2 4571801 Pivot pin
11 2 4655447 Pivot pin
12 1 4628195 Pivot pin
13 1 4605136 Pivot pin
14 4 9610202 Washer
15 4 9610103 Washer 80/120x2.5
16 3 9602224 Nut KM 14
17 4 9602232 Nut KM 12
18 1 4691225 Washer



®
Cranab Huvudarm SC70 / Main boom SC70

Cranab SC70 2006-13

Rak huvudarm
Straight main boom
Cranab SC70



Cranab’

Huvudarm SC70 / Main boom SC70

Cranab SC70 2006-13
Pos Antal Art. Nr Bendmning
Pos Qty Part. No Description
1 1 76-4692731 Lyftarm
Main boom
2 2 76-9602135 . Bussning WB802 6540
. Bushing
3 1 1001825 . Smdrjnippel AHKR1/8”
. Grease nipple
4 1 76-4655090 Lank
Link
5 4 76-9602135 . Bussning WB802 6540
. Bushing
6 3 1001825 . Smérjnippel AHKR1/8”
. Grease nipple
7 2 76-4655436 Lankarm
Link
8 7 76-9610053 Skruv MC6S 12x16
Screw
9 1 76-4690882 Tapp
Pivot pin
10 1 76-4605128 Tapp
Pivot pin
11 2 76-4655447 Tapp
Pivot pin
12 1 76-4628195 Tapp
Pivot pin
13 1 76-4571801 Tapp
Pivot pin
14 1 76-5068725 Tapp
Pivot pin
15 4 76-9610202 Shims
Shim
16 4 76-9610103 Shims
Shim
17 3 76-9602224 Mutter KM14
Nut
18 4 76-9602232 Mutter KM12
Nut
19 8 76-9608583 Skruv MVBF 8x40
Screw
20 7 76-4692733 Oljerér
Oil pipe
21 1 76-4692734 Oljerér
Qil pipe
22 1 76-943485 Klammer ABA 130-165
Clamp
23 1 76-9610309 Roérklammer
Pipe clamp
24 1 76-4692745 Klammer
Clamp
25 8 76-9610280 Stauff klammer
Stauff clamp
26 8 1043470 Skruv MC6S 6x35
Screw
27 1 76-64306512 Adapter
Adaptor
28 2 5001021 Adapter
Adaptor
29 2 1005354 Gummistalbricka R1/2”
Tredo seal
30 1 76-4656658 Klammer
Clamp
31 8 76-9603433 Mutter
Nut
32 Vippcylinder

Outer boom cylinder



Main boom CRF 6 SL

Cranab’

Cranab SC85 1714 806115




Cranab’

Main boom CRF 6 SL

Cranab SC85 1714 806115
Pos Qty Part No. Description Class Note
1 1 4700163 Main boom
2 2 9602135 *Bushing WB 802 WF 6540
3 1 4899861 sLubricating nipple
4 1 4655090 Link
5 4 9602135 *Bushing WB 802 WF 6540
6 3 4899861 Lubricating nipple
7 1 4655436 Link
8 8 9610053 Screw MC6S M12x16
9 1 4690882 Pivot pin
10 2 4571801 Pivot pin
11 2 4655447 Pivot pin
12 2 4628195 Pivot pin
13 4 9610202 Washer
14 4 9610103 Washer 80/120x2.5
15 4 9602224 Nut KM 14
16 4 9602232 Nut KM 12
17 1 4691225 Washer



® Lift cylinder serial no. 37482-
Cranab

Cranab SC70/ SC85 0413 806211
14\
15
o
* T AL

/—/%
5,7,8,9, 10 18—
11, 12, 14, 15



® Lift cylinder serial no. 37482-
Cranab

Cranab SC70/ SC85 0413 806211
Pos Qty Part No. Description Class Note
1 4691343 Cylinder compl. @ 125/70 - 514

1 1 4663398 *Piston rod

2 2 9602160 *Bushing

3 1 4664238 *Spacer

4 1 4899861 Lubricating nipple

6 1 4663400 *Top nut

13 1 4663457 *Piston

16 1 4690412 *Cylinder

17 2 9602160 *Bushing

18 1 4664242 *Spacer

19 1 4899861 Lubricating nipple

20 1 4656842 Oil pipe

21 1 9985522 Clamp Stauff 320

22 2 1516768 Hexagon nipple R, BSP 3/4" - UNF 1.1/16"
23 2 944252 Flat gasket

24 1 4656864 Cylinder guard

25 4 9602208 Screw M6SF M10 x 25
26 1 64306512 Coupling

1

1525186 Seal kit



Pipes and hoses CRF 5 SL

Cranab’

Cranab SC70 0413 806313




Pipes and hoses CRF 5 SL

Cranab’

Cranab SC70 0413 806313
Pos Qty Part No. Description Class Note
1 10 9608583 Screw MVBF M8x40
2 6 4692171 Oil pipe
3 1 4692172 Oil pipe
4 2 4572807 Clamp
5 1 4656644 Clamp
6 1 4656956 Clamp
7 4 9610280 Clamp
8 1 9602542 Clamp
9 2 4590571 Clamp
10 2 9602216 Screw M8x30
11 2 64306512 Coupling
12 2 1537963 Hose c-¢ 500 mm
13 2 4879799 Hexagon nipple
14 2 944252 Flat gasket
15 1 4656658 Clamp
16 10 9603433 Nut M8 Locking
17 8 9922211 Screw MC6S M6x35



Pipes and hoses CRF 6 SL

Cranab’

Cranab SC85 0413 806313




Cranab’

Pipes and hoses CRF 6 SL

Cranab SC85 0413 806313
Pos Qty Part No. Description Class Note
1 2 9610208 Clamp 04-428 PPH
2 10 9608583 Screw MVBF M8x40
3 7 4691258 Oil pipe
4 1 4691260 Oil pipe
5 2 4572807 Clamp
6 1 4656644 Clamp
7 1 4656956 Clamp
8 2 9610280 Clamp
9 1 4691259 Oil pipe
10 2 4590571 Clamp
11 2 9602216 Screw M8x30
12 2 64306512 Coupling
13 2 1537963 Hose c-c 500 mm
14 2 4879799 Hexagon nipple
15 2 944252 Flat gasket
16 1 4656658 Clamp
17 10 9603433 Nut M8 Locking
18 8 9922211 Screw MC6S M6x35
19 2 1516768 Hexagon nipple R, BSP 3/4" - UNF 1.1/16"
20 6 4899143 Hexagon nipple R, BSP 1/2" - UNF 7/8"



Outer boom SL

Cranab’ SL

Cranab SC70/SC85 0413 807113




Cranab’

Outer boom SL

SL
Cranab SC70/ SC85 0413 807113
Pos Qty Part No. Description Class Note
1 1 4654608 Outer boom
2 2 4879628 *Bushing WB802 7580
3 1 4899861 sLubricating nipple
4 1 4656935 Pivot pin
5 4 9602267 Washer SRKB 9x35x3
6 4 5009661 Bolt M6SF 8 20 *8,8 FZB
7 8 9602208 Screw M6SF M10 x 25
8 2 4655554 Pivot pin
9 2 9603603 Screw M6SF M12x20
10 2 4534166 Spacer
11 1 4656573 Hood
12 2 9922466 Screw MC6S M10x16
13 1 4656530 Holder
14 2 5006300 Washer
15 2 955315 Bolt M6S 10 20 8.8
16 0 9610211 List LO 400 mm



c ra na b® Outer boom cylinder

Cranab SC70/SC85 0413 807210

A
5,7,8,9,10
11,12,14,15



Cranab’

Cranab SC70/ SC85

0413

Outer boom cylinder

807210

Pos Qty PartNo.

Description

Class Note

1 4665640
1 1 4665653
2 2 9963278
3 1 4664250
4 1 4899861
5 1
6 1 4663470
7 2
8 1
9 1
10 1
11 1
12 1
13 1 4663491
14 2
15 1
16 1 4665664
17 2 9963278
18 1 4664250
19 1 4899861
* 1 1525177

Cylinder compl.
*Piston rod
*sBushing
ssSpacer
Lubricating nipple

*Top nut

*Piston

*Cylinder
*«Bushing
ssSpacer
Lubricating nipple
Seal kit

@ 110/63 - 846

*Kit*

*Kit*
*Kit*
*Kit*
*Kit*
*Kit*
*Kit*

*Kit*
*Kit*



Outer boom cylinder 38382-

Cranab’

Cranab SC70/SC85 0413 807213

*

5,7,8,9,10
11,12,14,15



Outer boom cylinder 38382-

Cranab’

Cranab SC70/ SC85 0413 807213
Pos Qty Part No. Description Class Note
1 4691836 Cylinder compl. @ 110/63 - 846
1 1 4665653 *Piston rod
2 2 9963278 *Bushing
3 1 4664250 *Spacer
4 1 4899861 Lubricating nipple
6 1 4663470 *Top nut
13 1 4663491 *Piston
16 1 5062914 *Cylinder
17 2 9963278 *«Bushing
18 1 4664250 ssSpacer
19 1 4899861 Lubricating nipple
* 1 1525177 Seal kit



Pipes and hoses SL

Cranab’

Cranab SC70/ SC85

807312

0413




Cranab’

Pipes and hoses SL

Cranab SC70/ SC85 0413 807312
Pos Qty Part No. Description Class Note
1 7 4899143 Hexagon nipple R, BSP 1/2" - UNF 7/8"
2 2 943908 Bonded seal
3 5 4656805 Oil pipe
4 1 4656562 Clamp
5 1 4656593 Protection
6 8 9608583 Screw MVBF M8x40
7 8 9603433 Nut M8 Locking
8 5 4672771 Hose
9 2 4672780 Hose
10 2 4602412 Clamp
11 1 4602421 Clamp
12 1 9922211 Screw MC6S M6x35
13 1 963105 Nut S Lock nut NYLON M6 KL.8 FZB
DIN 982
14 1 4626915 Belt
15 3 9610191 Rubber bushing



c ra na b® Telescopic boom SL

Cranab SC70/SC85 0413 808114




Cranab’

Telescopic boom SL

Cranab SC70/ SC85 0413 808114
Pos Qty Part No. Description Class Note

1 1 4656935 Pivot pin

2 2 9602267 Washer SRKB 9x35x3

3 2 5009661 Bolt S M6SF 8 20 *8,8 FZB

4 2 4555309 Shim t=1mm

5 4 4656603 Glide pad 70x35x10

6 4 4658373 Shim

7 2 4656967 Glide pad 100x70x10



C ra na b® Telescopic cylinder 36317-

Cranab SC70/SC85 0413 808210

*

2,4,5,6,7,8
10, 11, 12, 14, 15



Cranab’

Telescopic cylinder 36317-

Cranab SC70/ SC85 0413 808210
Pos Qty Part No. Description Class Note
1 4690413 Cylinder compl. @ 50/32 - 1500
1 1 4665710 +Piston rod
3 1 4663525 *Top nut
9 1 4690415 *Damping sleeve
13 1 4663559 *Piston
16 1 4690414 *Cylinder
17 1 4673069 Hose
18 2 4899143 Hexagon nipple R, BSP 1/2" - UNF 7/8"
19 2 943908 Bonded seal
20 2 925092 O-ring S 54,50 3,00
* 1 1525178 Seal kit
0
0
0
0



Cranab’

Part / module map

Cranab SC70/ SC85 0413

Part No. GrouplD Pos Part No. GrouplD Pos
489861 806115 3 4656573 807113 11
489861 806115 6 4656593 807312 5
925092 808210 20 4656603 808114 5
943908 807312 2 4656644 806313 5
943908 808210 19 4656644 806313 6
944252 806211 23 4656658 806313 15
944252 806313 14 4656658 806313 16
944252 806313 15 4656805 807312 3
949445 802310 10 4656842 806211 20
955271 802310 23 4656864 806211 24
955315 807113 15 4656935 804101 5
955897 802310 17 4656935 807113 4
963105 807312 13 4656935 808114 1
1000066 802310 27 4656956 806313 6
1516768 806211 22 4656956 806313 7
1516768 806313 19 4656967 808114 7
1525120 802310 * 4657971 802310 21
1525177 807210 * 4658373 808114 6
1525177 807213 * 4658936 802410 2
1525178 808210 * 4663398 806211 1
1525186 806211 * 4663400 806211 6
1537963 806313 12 4663457 806211 13
1537963 806313 13 4663470 807210 6
4534166 807113 10 4663470 807213 6
4551711 802310 15 4663491 807210 13
4551737 802310 19 4663491 807213 13
4555309 808114 4 4663525 808210 3
4571801 806115 10 4663559 808210 13
4571801 806115 10 4664238 806211 3
4572807 806313 4 4664242 806211 18
4572807 806313 5 4664250 807210 3
4572831 802310 4 4664250 807210 18
4576705 802310 9 4664250 807213 3
4590571 806313 9 4664250 807213 18
4590571 806313 10 4665640 807210

4602412 807312 10 4665653 807210 1
4602421 807312 11 4665653 807213 1
4605136 806115 13 4665664 807210 16
4626915 807312 14 4665710 808210 1
4628195 806115 12 4670621 802512 3
4628195 806115 12 4671961 802510 3
4641046 802310 6 4672771 807312 8
4652113 802410 1 4672780 807312 9
4652187 802310 1 4673069 808210 17
4654053 802310 2 4690412 806211 16
4654608 807113 1 4690413 808210

4655090 806115 4 4690414 808210 16
4655090 806115 4 4690415 808210 9
4655436 806115 7 4690882 806115 9
4655436 806115 7 4690882 806115 9
4655447 806115 11 4691225 806115 18
4655447 806115 11 4691225 806115 17
4655554 807113 8 4691245 806115 1
4656530 807113 13 4691258 806313 3
4656562 807312 4 4691259 806313 9



cra na b® Part / module map

Cranab SC70/ SC85 0413

Part No. GrouplD Pos Part No. GrouplD Pos
4691260 806313 4 9602852 802310 3
4691270 802411 2 9603433 806313 16
4691271 804101 1 9603433 806313 17
4691286 802411 1 9603433 807312 7
4691343 806211 9603603 807113 9
4691836 807213 9604227 802512 1
4692152 806115 1 9604227 802510 1
4692171 806313 2 9608583 806313 1
4692172 806313 3 9608583 806313 2
4879438 802310 28 9608583 807312 6
4879527 802310 16 9610053 806115 8
4879628 804101 2 9610053 806115 8
4879628 807113 2 9610103 806115 15
4879799 806313 13 9610103 806115 14
4879799 806313 14 9610108 802510 4
4899143 806313 20 9610159 804101 4
4899143 807312 1 9610174 802512 4
4899143 808210 18 9610191 807312 15
4899861 802310 26 9610202 806115 14
4899861 804101 3 9610202 806115 13
4899861 806115 3 9610208 806313 1
4899861 806115 6 9610211 807113 16
4899861 806211 4 9610221 802512 2
4899861 806211 19 9610221 802510 2
4899861 807113 3 9610280 806313 7
4899861 807210 4 9610280 806313 8
4899861 807210 19 9922211 806313 17
4899861 807213 4 9922211 806313 18
4899861 807213 19 9922211 807312 12
5006300 807113 14 9922466 807113 12
5009661 807113 6 9963278 807210 2
5009661 808114 3 9963278 807210 17
5062914 807213 16 9963278 807213 2
9601244 802310 8 9963278 807213 17
9602135 806115 2 9985522 806211 21
9602135 806115 5 9988165 802310 24
9602135 806115 2 9988181 802310 25
9602135 806115 5 61450167 802310 11
9602160 806211 2 64306512 806211 26
9602160 806211 17 64306512 806313 11
9602208 804101 6 64306512 806313 12
9602208 806211 25 807210 5
9602208 807113 7 807210 7
9602216 806313 10 807210 8
9602216 806313 11 807210 9
9602224 804101 7 807210 10
9602224 806115 16 807210 11
9602224 806115 15 807210 12
9602232 806115 17 807210 14
9602232 806115 16 807210 15
9602267 807113 5 808210

9602267 808114 2 808210

9602542 806313 8 808210

9602801 802310 20 808210

9602810 802310

(&)



